



BUREAU
VERITAS

Bureau Veritas
Consumer
Products
Services UK Ltd
31 Kingsland
Grange
Woolston
Warrington
Cheshire
WA1 4RW

TEST REPORT

Report Reference: TR5216/186450

Submitted By: Gabriel A/S, Hjulmagervej 55, DK-9000, Aalborg, Denmark
F.A.O: Bente Ellingsoe

Order Date: 17 November 2016

Order No: None Given

Date of Receipt: 03 January 2017

Items Tested: Omega
Colour: 60122 Light Grey
Claimed: 100% Polyester

Test Required: Flammability
Pre-treatment: None
Conditioning: A minimum of 24 hours at 50+/-5% Relative Humidity, 23+/-2°C
Date Tests Completed: 16/01/2017
Method of Test: BS EN 1021-1:2014 – smouldering cigarette ^F
BS EN 1021-2:2014 – match flame equivalent ^F

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Ignition Source	Observations	Result
Smouldering cigarette	No flaming or progressive smouldering was observed within one hour of placement of the cigarettes.	PASS
Match flame equivalent	Flaming ceased within the specified two minute period after removal of the butane flame and no progressive smouldering occurred.	PASS

Note: A 50 kg/m³ CMHR foam was used as the filling

The above tests relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Observations: Test results contained within this test report were subcontracted

Authorised By: Z. Wells

UK Deputy Operations Manager
Z. Wells

Issue Date: 27th January 2017